- Eimplicity

2 STAGE
SNO-AWAY

&6 H.P. MFG. NO. BE6

SIMPLICITY MANUFACTURING COMPANY, INC.

16G3

S5ER. FORM- OP10
LITHGD IM LL.5.0,



CONGRATULATIONS!

O your chaice of SIMPLICITY equipmeant.

Thiz great new product is enginteeret with imagination snd Boilt with integrity to assure pou maxirmum senvice snd
performance for yoars o come. To completefy understand the operation of vour equioment and to take Ffull
advartage of its many fine builk-in faatures, study this instriction manual thorougitly before nperating the machine.
The fittle time you spend reading now will repay you many times aver in the time poor save and the satisfaction you
gafn in Using your equitenent properly and safely.

SAFETY FIRST

PROTECT YOURSELF AND OTHERSBY
FOLLOWING THESE SAFETY RULES

* ALWAYS inspect the area 1o be worked — nota all * NEVER overspeed the engine or alter governor
grades, chstructions, wet spots and other potential settings. Excossive spped is always unsafe and
hazards and pick up all foreign ohjects before shortens engine life.

HOwWing.

" ALWAYS properly maintain the equipment. Check
ALVIAYS keep children and pets & good, safe all fasteners, guards and parts.
distance away.

* Mow across slopes with walk behind units and up

* ALWAYS know your control: and how to stop gnd down them with riding units. Do not use power
gquickly in an emergency — read the owner's manual rmowers on slopes greater than £0% grade. {Four
thoroughly. feet vertically for each 10 feet horizontally.)

* NEVER allow snyone to operate the equipment * ALWAYS stop the engine on walk behind units or
without full instruction and knowledge of safe disengage the hlade drive and raise the mower on
operating procedures. riding units before crossing gravel drives.

* MEVER handle gasoline carelessly. Use an approved * Do not operate the engine where carbon moaoxide
containgr and fill the tank out of doors. Wips up can callect.
spilled gasoline. Do not smake while fugling the
engine. '

* MEVER add gasoline to a running engine- Stop
engine amed allow it o ¢oal a fesy minutes befora
adding fuel. Replace filler cap securchy.

* NEVER operoie equipment wnless all guards and
shiglds are in place.

ALWAYS keep hands, feet and clothing mway from
power driven parts.

*

ALWAYS disengage the power take off drives, stop
the enging, and remove the key fon electric start
models} before leaving the machine even if only for
a moment.

* ALWAYE stop the E:ngi_ne befare sennicing or
adjusting machine or equipment. Remove the spark
plug wire on walk behind mowers.

BUILT IN SAFETY FEATURES CAN BE
EFFECTIVE ONLY IF PROPERLY
MAINTAINED AND UTILIZED.

* ALWAYS stop the engine and inspect for Jdarage
immediately after striking an ohstruction or foreign
object. Repair darmage before restartirg.




SIMPLICITY'S NEW EQUIPMENT WARRANTY

The Company warrants Simplicity praducts to be free from defects in material and workmanship, except
the Company makes no warranty, express ar implied, with respect to tires, engines, genarators and voltage
regulators, which are warranted by their respective manufacturers, Any part covered by this warranty which
i3 proven defective within one year {45 days for equipment used for rental, municipal or commercial
puirpesest under narmal use, from date of purchase, will be replaced without charge, provided such part is
returned to the factery, (if requested), and is found to be defective upon examinatian at the factery. This
warranty does not apply to any Simplicity products sltered outside of the Simplicity factory, THE
FOREGQING WARRANTY 15 IN LIEU OF ALL OTHER WARRANTIES, EXPRESS OR IMPLIED, OF
MERCHANTABILITY, FITNESS FOR A PARTICULAR PURPOSE, PERFORMANCE, OR OTHERWISE.
The Company’s obligation under its warranty is strictly and exclusively limited to the replacement of such
parts, and in no event shall the Company be liable for any other damages, whether direct, immediata,
incidental, special, or consequential. Simplicity Manufzcturing Company, Inc,, reserves tha right to modify

or change specifications without pricr notification. There are no warrantles which extend beyond the
description of any Simplicity product,

PROTECT YOURSELF
AND OTHERS

In addidon to the basie safety reles appearing on the inzide
front cover, follow these snow removal safety Hps.

Always direct the mmow discharge so that it does not
blow back toward you. Constant inhaladon of cold, wat
vapor is extremely injurious. On windy days, have your
nase and mouth vwell coverad.

Adjust tha skid shoes to clear gravel or crushaed rock
- qurfaces,

Never direct discharge at by-standers or allow anyone
in front of the machine - debris may be hidden in the snow.

Usz caution to avoid slipping or falling, especially
when moving in reyersa,

Disengage the drives and stop the engine before clean-

ing the discharg&l chute, removing abstacles, making adjust-
ments or when leaving tho operating positicn.

TABLE OF CONTENTS

WARRANTY . 1
SNO-AWAY FEATUF{EE . e e a2
CONTROLS AND HOW TO USE THEI".": -
FREPARING FOR QPERATION . . . . . . 567
TROUBLE SHOOTING . . . . . . . . . . .7
ADJUSTMEWNTS . . . . . . . . . . . . 188
MAINTEMNANCE . . . . . . . . . . . . . .8
SPECIFICATIONS . . . . . . . . . . . 10M
ACCESSORIES . . . . . . . . .« . . . 12
PARTS LISTING. . . . . . . . 13—24




Mr. Simplicity Sno-foway Owner:

Congtatulations on your perchase of this fine Simplicity
Sno-Away. We know you bought this machine to make
your snow moving job easier - you bought the right mach-
ine too do it. Here are the highlights of its superior design
features.

TRACTION DRIVE LOCK FLATE {on left wheell A simple
twist engages the springloaded lock plate for positive difve
of both wheels, or unlecks ane wheel to permit independent

rotation for easy turning, EXCLUSIVE TOUCH-Q-MATIC DRIVE CONTROL.

HANDLE-MOUNTED CONTROLS.  Engine speed, Simply squeesze lever to engage drive, release lever 1o
transmission shift lever, auger engagement lever and stop, Forward or reverse travel is controlled independ-
discharge spout position control are all mounted at tha ently of engine speed.

handles for greater safety and convenience.

6 H. P. BRIGGS & STRATTON ENGINE,
ol FeEUTING positive choke for fast cold-weather
starts, winterized hood for engine protaction.
The auger and traction drives de-chutch right
at the engine pullay - you crank anly the enging,

ADJUSTABLE DISCHARGE SPOLUIT.
Direction of snow discharge is
adjusiabie from the contrel panel.
The spout extension can be pasitioned
to cuntrol distance of snow stream.

y RUGGED AUGER AND DRIVE. Mo shear pin to
replzce. The shock of hitting an abstruction 15
absorbed by rugned construction and the

TWO-SFEED TRAMSMISSION. H1, LO and REVERSE, unique drive belt system.

all gear design with integral solid axle drive.
AUGER HOWSING. Width {266 H.P.,} is matched ta the
ADJUSTABLE, HARDENED, LARGE AREA SK1B SHOES.  engine power for full width clearance of most snow., Large
Lower the shoes to s=t the scraper har above gravel and chute diameter {5-1/4""} is free breathing for non-clog
crushed stanes, Raise them to get the scraper bar operation.

right down on smocth pavement.

We know it is fun to find our for yourself - go ahead if
you want to - but we would consider it a personal favor if
vou will take the time to study this owners manual. 1t will
increasa the -chance of adding you to our tong list of satis
fied Simplicity customers. Reading it will S-L-M-P-I-LF-Y
your snow moving problen.

It is a powetful and rugged machine - it has to be to do
what you expect it to. Treat'it with the respect it deserves.
The safety hints on the inside front cover and page 1 will
show you what to do.

Let's share the excitement of learning what this brand
new Sno-Bvay can do by understanding its controls,



THE CONTROLS AND HOW TO USE THEM

Visualize yourself standing at the -operators position by
looking at figure 1, Before starting the engine let's lean
how you can use these controls ail within easy reach to
SIMPLIFY your snow mowving problem. You ara safely
behind the handles away from all moving parts even for
starting. Your Sno-Away is one of the very few smow
throwers with thiz convenience and safery. [The numbers
on the figure comespond 1o the paragqraph nunbets below).

1.  THE EMGINE SPEED CONTROL - is the most con-
venient way to conttel throwing distance - it 15 at your fin-
ger tips. It also can be used to control speed over the
ground. Push it forward to increase throwing distance fup
to 30°) and ground speed up to 1.75 MPH. Pull it all of tha
vy back to stop the engine. The contrel is freeze prof sq
it always works Set it at the lowest speed for satisfactory
throwing distance - there vn]l be much less pnwdery' SO in
the air, .

2, TRANSMISSION CONTROL LEVER - Select sither
high or low speed forward, neutral, or reverse, in the all
gear transmission of your Sno-Away. The shift pattern is
shown by the decal on top of the handle panel,  The shift
sector at the rear of the transmission has notches (o keep
wour Sno-Awey transmission in the position you have s
lected. To chift out of any position raise the handle shghtlj,r
and then rotate it to the desired position.

USE HIGH GEAR (Up and to the right) for trans
porting to the snow removal area. Also use it when light
mow it up to 4" deep and heavy snow 15 up to 2°° deep,

USE LOW GEAR {Down and to the right} for Haht
deep snow, and heavy snow over 2" deep.

CAUTION: The Touch-O-IMatic trigger raust be relsased
while shifting.

NOTE: It mmay be necessary occasionally to squesse the
Touch-CO-Mate trigger moraentarily and release it before the
shift lever wall favel fully into gear.

3 THE TOUCH-D-MATIC TH'GGEH@IE a true zafaty
feature. IF you should slip and fz2ll, your hand comes off
the trigger and the Sno-fuway stops instantly in either for-
ward or reverse.

Fest your laft hand on the handle and squeeze the
trigger upward gently to start travel. Squeezing jt further
upward increases the travel speed. This control, together
with gear selection, should be used to adjust travel speed
g0 engine speed control can be uwsed to control throw-
ing distance.

The Touch-Cr-hlatic trigger should alzo be wsed for
inching inte heavy drifts - it is designed o withstand sip-
ping.

4.  THE AUGER CONTROL LEVER starts and stops
the auger rotation independently of any other ddve. Your
Sne-Away is one of the few snow throwers which lets you
mun the tragdon drive without renning the auger.

NOTE:  The speed control lever should be at least half
way forward before engaging the anger drive,

Pull the lever all of the way up to mn the auger. Push
down to stop the auger. NOTE: Your Sno-Away should
always be operated with this drive either fully engaged or
fully disengaged. (Al of the way up ot down).

b THE DISCHARGE SPOUT CONTROL is an cxclus
ive design nsing airceaft cable and a “T" handle rod. You
can break loose a frozen Sne-Away spout by rotating the
II:T rn ha-.ndle.

Rotate the handle clockwize (top 1o the right) to dis-
charge snew to the right. Throw snow down wind wheraver
possible to keep airbome mow away from you.

ALL QF THE CONTROLS WE HAVE JUST DIS
CUSSED ARE FOR USE WHILE YOUR SNO-AWAY IS
IN OPERATION.

Thers are two other controls for added converisnes
which must BE ADJUSTED ONLY WITH THE MACHINE
STOFFED. Let's go to the front of the Sno-Bway by
looking at Finee 2- 3.

&  THE CHUTE DEFLECTOR POSITION can be adjusi-
ed by lopsening the wing nuts and moeving the deflector up

Figupe 2




or down. Be sure to tighten both wing nuts after positicn-
ing the deflector.  Ses Figure 2,

This deflector position supplements the eoqing speed
contrel to control throwing distance, The highest position
prowvides the greatest throwing distance. Most snow moving
can be done with the deflactor all of the way up by using
the engine speed lever to contral the throwing distance.
Hold the rear of the deflector down while tightening the
wing nuts to make sure that all of the snow goes out of the
chute,

f. SKID SHOE ADJUSTMENT Whila we are at the
front of the Sno-Away, let's check the skid shoe adjust
ment. ¥our Sno-Away has hardened steel adjustable skid
shoes. Thair large area supports the front of the Sno-Away
abgye aven a gravel surface.

* SKID SHOE

Figure 3
GRAVEL SURFACE USE ADJUSTMENT

If vou will be cleating a gravel surface loosen the nuts, see
fiqure 3, raise the front of the Sno-Away and drop the skid
shoes all of the way down. 3et the bottomn surface of the
skid shoes so thay are level or slightly {maximum of 1/8™)
higher in the front and tighten the nuts securely, Repeat
thesa steps for the skid shoe on the other side. Check to
tnake sure that with the Sno-Away resting on the skid shoes
and the wheels, that the skid shoes are even with each other.
The Sno-Away will now be supported on the skid shoes =o
the scraper bar can sldm the snow frotn the surface and
leave the stomes an your driveway instead of fhrowing them
o0 your lawn. :

HARD SLURFACE USE ADJUSTMENT

Loozen the nuts and rest the Sno-Away on a hard level sor-
face. The Sno-Away should now be supported on the tires,
and skid shoes with the scraper bar resting on the surface,
Tighten the nuts on both skid shoes taking care that their
position deesn't changa while the nuts are tightened. The
full width scraper bar on your Sno-Away will novr get down
to "'bed rowck’ and leave the surface clean.

2] THE TRACTION DRIVE LOCK PLATE is standard
cquipment on your Suo-Awdy - an extra cost opHon on
most other snow throwers. In the locked podtion both
wheels propel the Sno-Away straight ahead even on icy sur-
faces or through uneven snow. It can be unlocked for
easily turning the Suo-Away on dry surfaces.

Operate your & H.P. Sno-Away with this plate in

the locked position. Unleck it for sasy turning while storing
your Sno-Away.

This plate iz located on the left wheel of the 6 HP.
Bog-Away. '

T RELEASE THE LOCK PLATE 5o that the wheels
can rotate independently, grasp the lock plate and pull it
toward you, as far as it goes. NOTE: [t may be necessary to
push the Soo-Away back and forth slightly to puoll the
plata out of apgzgement with the pine. Mow rotate the
plate in either direction until the selid arza of the plate rests
aqainst the pins, The plate will stay out and the Sno-Away
can be turned easily.

LOCKED

Fiqure &

TO LOCK THE PLATE IN SQLID AXLE POSITION
Just rotate it until the pins line up with the holes - a spring
will snap it inte the drive position. NOTE: On occasion the
Sno-fivay will have to move a shont distance befors the
lock plate will fully engage the axle.

Mows that vou know how the Sno-Away can SIMPLIFY
your life, lat's prepare it for operaton and start it up.



PREPARING YOUR SNO-AWAY FOR OPERATION

CAUTION: NEVER START OR OPERATE THE SNO-
AWAY WITHOUT ALL COVERS, OR SHIELDS IN
PLACE.

Feplace the filler cap securely. Store gascline in small
quantities - prelonged storage produces harmful qum and
deposits. .

Now wou are ready to-start the Sno-fway.

If your dealer has not already filled the engine crankecase
with oil, proceed as follows:

1.  Bemove the trankcase ofl filler cap shown in this pic
ture and fill the crankease with W20 grade M.S. qil - leval
with the top of the filler neck.

2. Reinstall the filler cap - tghten it secursly.

NOTE: The oil level should be checked and oil should be
added if necessary to bring the ofl level with the top of the
fillér neck every other time you fill the Soo-Away with
gascline,

3.  FRemove the-fuel tank filler cap and fill the tank com-
pletely with clean, fresh “Reqular™ grade gasoline.

" f'igure .'?
CAUTION

GASOLINE 15 HIGHLY INFLAMMABLE. AVOID OVER-
FILLING AND WIPE LIP ANY SPILLED FUEL. ALLOW
NGO OFPEN FLAME, SMOKING OR MATCHES NEAR THE
AREA WHEN REFUEELING, ALLOW THE ENGINE TG
COOL SEVERAL MINUTES BEFORE ADDING FUEL

CAUTION: CONCENTRATED EXHAUST GAS IS POI-
SONOUS

Always push the Soo-Away out of doors or open the
garage door fully before starting the engine.

The paragraph numbers mateh the numbers identifying the
controls in this picture.

Y.  Set the engine speed control lever at the center of its
travel.

2. Place the transtaission contreol lever in neutral

3. Push the auger drive control all of the way down

Figura &

4, Pull choke plunger all the wa:.r. out on the & HP.
Push the choke laver all the way down on the 6 and 7 HP,

Figure 9




5. Stand behind the handles, grasp the recoil starter
handle firmly in your deht hand and pult sharply steaight
hack. The engine should start after a fow purlls. After the
engine starts push the choke lever up dowly.

Let the ergine warmr up about 3 minute befors using
the Sno-Avway.

If the engina fails to start after 4 or § pulls, it may be
“flooded”’. Push the choke all of the way off {up) and crank
the engine 4 or 5 dmes to clear the exeess fuel.

OPERATING YOUR SNO-AWAY

The engine is warmed up aod your Sno-Away is ready
to go. You are farniliar with the controls, their function and
how to sat them, 5o let's survey the job at hand.

ORGANIZING THE JOB

A few seconds spent {n organizing the job will cut the
total time required greatly.

" Ramove door mats and any other ohjects from the
area to be cleared. We want to throw the moew downwind
as much as possible so start your first pass on the upwind
side of the driveway or sdewalk.

TRAMNSPORTING

Transporting the Sne-Away to the area to be cleared.
Shift the transmission central laver into forward {Hi Gear),
push the throttle forward, grasp the handles, and squeeze
the touch-o-matic trigger gendy to geide the Sno-Away to
the worl area. A down pressuce on the handles will raiss
the skid zhoes and make the Sno-Away easter to quide.
Femember tha lock plate should be in the driving position
{except on 7HP) and there Iz no need to run the avger while
transporting.

DETERMINING THROWING DISTANCE

The snow should he deposited beyond the surface you
want to clear - if at all possible - so start with the deflector
all of the way up and adjust the engine spead so that the
thrown fnow is deposited just beyond the far side of the
area to be elgared. If the snow is only a couple of inches
deep it may be necessary to go over the ground guite rap-
iffly to feed snow into the auger. In this situation, the do-
flector should he lowered and the engine speed increased.
CAUTION: Stop the engine whils changing the deflector
adjustment.

THROWING DIRECTION

The chute should be.rotated to discharge the mow
dovnwind, not into it

Always adiust the spout and extensiop so that you are
well oot of the path of the spow strearm.

&

CAUTION
CONSTANT INHALATION OF COLD, WET VAPOR 13
EXTREMELY IMNJURIQUS, ON WINDY DAYS HAVE
YOUR NOSE AND MOUTH WELL COVERED.

MOVING THE SNOW

LIGHT SMNOW

Snoir up to 6" deep can usually be cleared in one pass the
full width of the maching, facs the Soc-Away into the mow,
sat the throttle at half speed or more, and pull the auger
drive control rod all of the way up. When the auger drive is
fully engaged, readjust the engine speed as described under
throwing distance. Select the proper gear for the conditions
as explained under Transmission Control Lever pags. Fage 3.

Squeeze the touch-o-matic slowly and quide the Soo-
Away through the snow. When you come to the end of a
pass, push down on the handies and turn the Sno-Away a-
round to make the next pass, alongside of the cleared area -
allow about 27 of over-lap into the clearsd area. Release
the downward pressure on the handles, rotate the chute so
the snow siream goes downwind, and squesze the tovch-o-
matic clutch for the sscond pass. Repeat these steps until
tha area is cleared.

HEAVY DEEP SNOW

With very dense snow or sow deeper than the center
of the auger, a diffetent method is negessary. {Always use
low gear.)

FLRET PASS

Levier the deflector about half way and run the en-
ging at full speed. Push down on the handles until the tap
of the auger housing is above the top of the snow whenaver
possible.  Squeeze the Touch-C-Matic wrigger gently, and
“inch” through the snow. [Readjust the deflector if nee-
essary to obtain the dezired throwing distance. Remember
to stop the engine before adjusting the deflector.} At the
end of the pats, turn around as dascribed under light snow
exropt go hack over the same path with the no down pres
sure on the handles.

SUBSEQUENT PASSES

Use the same procedure as light snow, but substantally m-
oreasz the overlap into the clzared area. In other words,

take a narrower Slice of snow than the width of the auger B

hemsing.

Judge how wide a ‘“bite” to take by watching the
smerw streamn - it should continue to flow freely from the
chute - if it doesn't - squeaze the trigger less or take a nar-
rower shice of snow. Any time snow stops flowing freely

From the spout, use reverse to back away until the Spo- ~-

Lway clears itself and then inch into the mow. You will
soon get the "feel” of how fast to go and how wide a slice
to take.

FOREIGN OBJIECT [N THE ALUGER
OR PLUGGED CHUTE



Tf the auger stalls or the chute plugs, push dowm the
auger drive control IMMEDIATELY. Full the spend con-
trol all of the way back to stop the engine, and remova the
foreign obfect or spout blockage. CAUTION: Always stop
the engine before working near or an the atger or spoot

SHUT DOWN AND STORAGE

After the clearing job iz finfshed the Sno-Away should
be transported 1o a shalterad area,

Set the transrnission lever and auger drive control in
the neuntral positon and rn the eongine at slow specd for
about 5 minotes to melt and dry up the snow in hidden
areas of the Sng-faway to prevent icing. CAUTION: DO
NOT RUN ENGINE IN AN ENCLOSED AREA.

Allow the Sno-Away to cool about 5 minutes and fill
the fuel tank to reduce condensatian during storage.

Tring during storage will ha reduced if the Sno-Away
can be stored in an uoheated place. The storage cover Migs.
He. 587 will protect your Sno-Away if it must be stored
out of doors,

SUMMER STORAGE

Your enging owners manval and the maintehance sec-
ten of this manual cover the details of preparaton for ex-
tended storage. Here are some additional migqestions,

The engine should be run out of fuel, the crankease
drained and refilled. Remove the spark plug, and pour
about 2 tablespoons of cil into the spark plug hols. Crank
the engine about & pulls and replace the spark plug.

Wash the Sno-Away thoroughly to remove dict and

salt, and wipe it dry. Go over exposed areas with an oily
2] of Us2 aUtCINGhve Wax (0 pressrve its aphearatice.

Your Bno-Away has a nnique feature — it can be stored
on the front to reduce floor area raguired by about 40%,
The fuel tank must be empty but the oil need not be drain-
ed for storage in this posidon.

TROUBLE SHOOTING

IF ENGINE FAILS TO START, check the following:
1. Theottle must be 12 opan.

2. Cheoke lever must be in "CHOKE" pogition (palled
out) or in "OFF" pasition if engine appears to be flondad.

= Shift lover mmst b in “Ieutral”.
4. Auger contral lever must be down {dis&ngagéd}.
3. Spark plug cable must be securely connected,

IF BELT SLIPPAGE QCCURE, gheck the following:

=

Belts may be stratched or excessively worn.
2 Pulleys may be greasy or oily.
3. Insufficient belt tension (See “Ndjustments”),

4. Auger may be clogged. Stop engine befare

clnan.ing_.

IFA EELT BREAKS, check the following:

1.  Look for sharp edges or rough spots on pulleys.

2. 'Pulleys may be misaligmed.

3. Belt tensdon may be too tght {See * Adjustinent™).

4, Auger may be blocked by a foreign ohject or snow.
Stop engine befare cleaning.

IF GENERAI, PERFORMANCE SEEMS UNSATISFACT-
QRY, chack the following:

1.  Controls or drive system may be out of adjustment
{See Adjustnents’” and “*Maintenance™).

2.  Extremely wet and heavy show. See "Operation’.
Run at full throttle and in snocessive passes.

% Beltslippage. See 'Adjustments”,

4,  Low discharge capacity due to inmfficient avger
speed. See "Cperation’ and run at {ull throttle.

%.  Lack of traction. Iostall tire chains Mfg Mo, 259
for greater traction.

BELT ADJUSTMENTS

BELT STOP]
N

Figura 10




1. Remowve the belt shields on the left side of the unin
Engage both the auger aned transmission deive belts. Loosen
hardwara and adjust the largqe one-piece belt stop on the
engine to gain apprexdmately 178" glearance betwesn the
belts and tho belt stop with helt engaged. Secure the belt
stop hardware. See Figure 10.

2,  Check the aligpment of the transmisgon drive pulley
on the engine and the large pelley on the transtission input
shaft,

3. Belt tenson for the soger drive is requlated by the
position of the ser eollar on the Auger Control cluteh rod,
With the Aunger Control lever engaged, there should be
3/8" to 1/2" glearance between the collar and the front ear
of the rod bracket. Loosen the square-head setscrew to
pasition the stop eollar. See Figure 11.

4. Adjust the Touch-O-Matic control engagement at the
contrel wite clamp. Loosen the clamp serew,  Pull the
upper extension wire down and the lower extension wire np
until there is 3 or 3-1/4 inch clearance hetween the clamp
and the end of the lower extension wire. Tighten
the clamp screw securely. See Figera 12,

Figure 12

5 Adjust the auger housing side.skid shoe height to suit
the type of surface to be cleared. For moving across gravel
or crushed stone, lo0=en the mounting nuts and lower the
shoes to raise the housing scraper bar. Retighten the nuots

B

securely. Be sure hath shoes are at equal height. For clear-
ing smooth pavement, raisz the shoes to allow the soraper -
bar to rest on the qroend. See Figure 13.

= T TR T

CHAIN ADJUSTMENT

The chain is in correct adjustment when all slack has been
remeved,

1. Eemove the Belt shields and chain quard from the left
gide of the unit. :

2  Logsen but do not remave all hardware helding the
side plate to the blower housing and bearing clamp. Loosen
but do not remove all hardware helding the adjustment
plate and bearing clamp to the blower housing. Llove the
hearing housing down and back to remove all slack from
both chaing commeeted 10 the sprocket and the shaft assem.
bly. IMFORTANT: Be sore the bearing houzing is parallel
to the blower houzing.

Visually check the alignment of both chains. Move the
sprockets andfor bearing housing to aghieve proper align-
ment. Seoure all hardware at this time making sere it 15 very
tight.

ARJUSTMENT FLATE

\ EEARING CLAMPS
A
SIDE PLATE

Figure 14



3.  To adjust the chain between the engine drive and the
impeller shaft, loosen but do not removethe hardware hold-
iny the bearing housing bracket to the frame. Move the
bearing housing bracket down and to the rear to achisve
the proper chain tension. Fetighten all hardware at this
tirne.  See Figurs 14.

4. il or greass all the chains and replace all guards and
shields.

MAINTENANCE

LUBRICATION: There are four qrease fitting located on
the falowing:

1. Axle drive housing (tight sidal.
2. Axle shaft {left side).

3. Awuger drive pulley shaft

4, finger drive sprocket shaft,

Apply general purpose automotive grease ta all fittings every
1% howrs of operation.

GREASE FITTINGS

Fuure 15

EMCINE CEANECASE: See the engine manual. Drain the
crankease by removing the plug on the rearlower side of
tha engine. Change oil every 25 hours of operation. A
funnel and extension are provided with the Snow-Avway for
this purpose. Refill the crankease to the top of the fllee
neck with 5W-20 grade M5 motor ail.

GENERAL LUBRICATICN: Apply light motor oil oceas
jonally at the peints indipated to reduce wear and assure
free movement, Keep a light coating of oil on the auger
drive roller chains.

GENERAL REPAIES: To prevent rusting, sand off and
paint any parts or areas which become chipped or damaged.
Tighten all fastenses and guard securely. Use a wire brush
ta olean the anger deive roller chains before re-oiling.

SERVICE

SERVICE PARTS should be obtained through your
Simplicity dealer. He can give you better service if you will
take the Sno-Away identification {11 ) number with you.

SIMPLICITY MANUFACTURING GO_ INC.
PORT WASHINGTDN WIS, U 5. 4.

Reler o i.d. no- when
writing or ardeéering parts.

The 1.I}. number s on the tght side of the frame just
ahead of the handles.

Thazk you for studying this manual - with the Know-
ledge you now have your Sno-Away can SIMPFLIFY wour
life. We want to add you to our long list of satisfied
Simplicity Owmers.

PROOUCT SERVICE DEPARTMENT
SIMPLICITY MANUFACTURING COMPANY, 1INC,




SPECIFICATIONS

MAKE:
BRIGGS & KMODEL ND. 146402
STRATTON
CYCLES: 4
CYLINDERS: 1
BORE DIA. 2-3f4 Inches
STROKE
2-3f&8 Inches
12.567 Cu. Inches
ENGINE DISPLACEMENT 1410 Cu, Inches
16.79 Cu. Inches
CRAMNKSHAFT PLAINM: HORIZONTAL
STARTER MANUAL REWIND, UP-ANGLE, SIDE PULL
CHOKE MAMLUAL
GOVERMOR REMOTE CONTROLLED MECHANICAL
IGNETION HIGH TENESION MAGHETI‘J
LUBRICATICN TYPE: SPLASH
CRANKCASE CAPACITY: 2-3/4 Pints
FUJEL
CAPACITY 4§ QUARTS
MUFFLER QUIET, LOW BACK PRESSURE
HOUSING WINTERIZED BY SIMPLICITY
TYPE ALl GEAR
SPEEDS 2 FORWARD, OME REVERSE
CLUTCH TOUCH-O-MATIC, V-BELT 'I":FYFE
TRACTION '
AXLE
DRIVE SOLIDWITH FREE-TURN LOCK
TRANSMISSION SIZE: 380 x 6
TIRES SIZE: 4.50x 8
TYPE: ZERQ PRESSURE, KEYED
TYPE: FNEUMATIC
DIAMETER: 14 INCHES
AUGER DRIWVE TYPE: BELT AND ROLLER CHAIN
AND AUGER CONSTRUCTION: SOLID FLITE, WELDED STEEL
HOUSING SECOND 8TAGE: 3 RUBBER PADDLES

SECOND STAGE AND FIRST STAGE AXIS: PARALLEL

0




SPECIFICATIONS { CONT'D )

AUGER
AND
HOUSING
{ Cont'd )

CLUTCH

TYPE: V-BELT [DLER

PROTECTION: CUSHIONING BELT

HOUSING

CONSTRUCTION: WELDER STEEL

EFFECTIVE
26 Inches

WIDTH

OFENING HEIGHT: 19 Inches

FRONT SUPPORT: Adjustable, Hardened, Large Area Skid Shoes

SCRAPER BAR: FULL WIDTH, HIGH CARBON STEEL

CONTROLS

LOCATION

AUGER DRIVE: CONTROL PANEL

-THROTTLE: CONTROL PAMEL

TRACTION DRIVE CLUTCH: LEFT HANDLE

TRACTION DRIVE DIRECTION: CONTROL PANEL

TRACTION DRIVE SPEED: CONTROL PANEL

DISCHARGE SPOUT: ARJACENT TO RIGHT HANDLE

THROTTLE

FREEZE-FROOF, WIPER TYPE BOWDEM WIRE

ADJUSTABLE
SPOUT

TYPE: FREEZEFROOF CABLE AND ROD

ROTATION ANGLE: 245 DEGREES

DIMEMNSLONS

OFERATING -

POSITION

OVERALL LENGTH: 58-7/8 Inches

OVERALL
’ 27-1/2 Inches

WIDTH

HELGHT TO TQP OF HANDLES: 3% Inches

HEIGHT TO TOF OF GEFLECTOR: 40 Inches

STORAGE
POSITION

LENMGTH: 38 Inches

WIDTH 27-1/2 Inches

HEIGHT B8 Inches

WEIGHT

MET DRY 265 POUNDS

SHIPFING 277 POUNDS

1




12

ACCESSORIES

Your dealer can furnish these accessories to increase the
conveniense and usefulness of your Sno-Away.

TIRE CHAINS - MFGS. NO, 269, The tires on your
Sno-Away are dezigned with self-cleaning treads that will
propelil the machine under most conditions.

Tire chaing will greatly inerease the trapHon on ey
surfaces or if steep grades must be climbed. Chains shenld
be used with cantion on black top to avoid marking the
surface.

SNOW CAB - MFG, NO. 677, The shelter provided
by this cab, will greatly inerease aparator comfort in severe
weather and blowing mow,

STURAGE COVER - MFG. NO. 587, This heavy duty
plasti: storage eover will pratect your Sno-Away from the
slements if it must be stored out of doors.

ELECTRIC STARTER ¥IT 110V FOR THE 6 & 7 HP
MFGS. NO. 650, The starter kit will provids the operator
with the comfort and eonvenience of an electric start.



DECALS

1M1662—FILM, INSTRUCTIONS
AND SHIFT PATTERN 161262—-EMBLEM 3"

181107 DECAL, CONTROL

161247 —8SAFETY DECAL

171610—5ERIAL NUMBER PLATE

171745—FILM STRIP

106584—-BLACK PLASTIL TARE

13



dNOYD HOLOH ¥ H3M0T18 ‘A0

14



BODY, BLOWER & ROTOR GROUP

REF. | PART QTY. REF. | PART OTY.
M. [oin REQL DESCRIFTION MO, | [ REQ. DESCRIPTION
1 171448 1 Blower Body Assy. 30 161291 1 Sprocket
2 171561 2 Bearing Cartridge 31 713503 1 Sat Scrow, 5/16™-18x 5/16"
3 151069 4 Eearing Flange 32 151040 1 Koy
4 702023 b Carriage Bolt, 5/16"-18 35 106475 1 Clamp Support Asgy.
x 58" 34 17075% 1 Adijutsing Piate
5 720001 6 Lochk Washer, 5f16" 35 705031 3 Hesx Capsorew, 34816 x 7/8"
& 717001 & Hex Nut, Fyll, 5/16"-18 36 719001 3 Plain Washer, 3r8"
7 171367 1 Impeller Azsy. 37 720002 3 Lok Washer, 378"
g 171351 s hrapeller Bladas 38 717003 3 Hex Nut, Full, 3/8'-16
K4 171370 3 Back Up Plates 39 106476 1 Clamp Support Asgy,
10 3091019 & Spacer 40 106771 2 Stud
11 15121 & Hax Capserews, Sf16™18x 1" 4l 718055 2 Mut, *Whiz Logk', /816
{Crade 5} 42 717510 2 Heax Wut, Full Lock, 37816
12 720001 & Lock Washer, 5716 43 70503 2 Hex Capsorew, 5/16"-18 %
13 106562 1 Sprocket & Shaft Assy. 1152
14 723010 1 Eoll Bin, 516" x 1-142° A4 701 a Lock Washer, 5/16
15 170754 1 Side Plate 45 717001 2 Hex Naut, Full, 5/16"-15
1& 171467 1 Scraper Body Af 171586 1 Bearing Housing
17 715114 4 Thread Forming Screw, 5/16'- 47 154255 2 Heedls Bearing
18 x 3/8" 48 727002 1 Grease Fitting
18 TO5025 2 Hex Capscrew, 516282 12" 49 BOR1012 a Washer
19 720001 2 Lock Washer, 5/16" 50 106992.| 1 Spacer
20 161006 2 Shid 51 171459 1 Shaft Assy.
21 FO3004 4 Camiayge Bolt, 3/8"-16x 34" 82 10604 1 Sprocket
22 719001 4 Plain Washer, 3/8" 53 F25003 1 Eey Ho. 33/16" % 3/4" Dia.
23 20002 4 Lock Washer, 3/8" 64 F13503 1 Set Screw, 5/167-18 x h/16"
24 17003 4 Hex Nut, Full, 5/3"-16 55 106809 1 Chain wfConnecting Link
25 171459 1 Rotor Assy. Eb 170865 1 Chain Guard
26 106532 2 Bearing fssy. 57 720002 2 Lock Washer, 378"
27 705017 & Hex Capsorew, 5/167-18x 544" 58 717003 2 Hex Nut Full, 3/8'-16
28 720001 & Lol Washer. 516 ] 1065958 1 Chain w.n’Connecting Link
29 717001 & Hesx Mut, Full, 5/16*.13

15



16

HANDLE ANDC CONTROLS GRGUP




HANDLE AND CONTROLS GROUP

REF. | PART | QTY.
N0, N REQ. DESCRIFTION
1 1069745 1 L.H. Handla
2 106570 1 R.H. Handle
3 106558 2 Grip
4 715073 4 Hexx Capeerew, 5/16'-18x"
7"
=) 720001 4 Lock Washer, 516"
& 717001 4 Hex Nut Full, 5/16-18
7 171308 1 {Control Housing Assy.
8 171422 1 ERod Guide
g 1713457 1 Support Bracket
10 F05025 2 Hee Capserew, 1/4%-20x
1-3r4™
11 705053 2 Hex Capserew, 1/4"-20 x 1-1/2*
12 720003 4 Leck Washer 144"
1% 717005 4 Hex Mut, Full, 1/4"-20
14 106%80 1 Idler Rod
15 106572 1 Grip
16 106931 1 Pivot Assy.
17 106928 1 | Stud
18 720006 1 Lock Washer, 716"
i9 717022 1 Hex Nut, Fall, 7/16"-14
20 106913 1 Clutch Bed
21 7100 1 Flain Washer, 3/8"
22 722009 2 Cotter Pin, 1487 x 374"
25 106954 1 Rod Guide Assy.
24 E191045 ) Spring
25 105201 1 Bat Collar
26 713001 1 Sq. Hd, Set Serew, 1/4-20x
38"
27 705012 1 Hex Capseeew, 5f16"-18x
s/a"
25 717511 1 Hex Wut, Ful! Lock 5/16"-18
29 171411 1 Upper Shift Rod Assy.
20 705020 1 Hex Capscrew, 5/16%-18x 2
31 717511 1 Heat Nut, Folf Lok, 5/16-18
32 161105 1 Handle Grip
33 161178 1 Control Azy.
34 714016 y Self Tapping Screv, 1/4"-20
x 3f23"
25 118056 1 Clutch Grp
1Y 705025 1 Hex Capscrew, 1/4™20x 1.3/2¥
37 717513 1 Hex Nut, Fuil Lock, 1/4-20
38 161090 | 1 Spring Extension
9 171424 1 Spring Assy.
40 lalngz 1 Wire Clamp
4], 710006 1 Round Hd. Screw, Mo, 20-32
x 58"
42 a061108 | 1 Cable Clip

17



TRANSMISSION

18

B 21218 132 7




TRANSMISSION GROUP

REF. { PART QTY. REF. | PART QTY.
HO. HQ. REQ. DESCRIPTION HO. NO, REQ. DESCRIFTION
1 171240 1 Engine Base & Frame Mssy. 31 128361 2 Thrust Collar
2 158363 2 Bushing 32 723004 2 Roll Pin, 148" x 1"
3 8051038 1 Bearing 33 168541 1 Shaft, Interm.
4 F27n02 2 Greass Fitting 3 171159 i High Shift Link
5 158569 1 Bearing 35 T22003 1 Cotter Fin, 316" « 1-1p4"
o 158542 1 Ggar & PBearing fsgy. (In- 36 722001 1 CotterFin, 332" x 374"
cludes Parts 6 & 7} 37 158596 2 Retaining Ring
7 158544 1 Bearing 38 158575 1 Spring
a 158541 1 Shaft, [nterm. 29 161221 1 HAaxle & Drive Gear Assy.
o 156561 2 Thrust Collar 40 118252 1 Washer
10 73E004 2 Rall Pin, 178" x 1" 41 158357 1 Set Caollar
i1 171237 1 Lo Shift Link 42 713002 1 Sq. Hd. Set Serew, 5/16'-18
12 TE2003 1 Cotrer Pin, 3/16" « 1-1/4" x 38
13 722001 1 Cotter Pin, 5/32" x 374" 43 161265 1 Transmission Case Assy. (In-
14 158596 2 Retaining Ring cludes Parts 4% & 44)
15 158573 1 Spring 44 727003 I Crease Fitting
16 106942 {1 Gear & Shaft Assy. 45 158524 | 1 Gasket
17 153079 1 Washer 46 715067 | 10 Hex Taphite Screw, 1/4:20x
18 153124 t Eetaining Ring Ira"
19 158557 1 Reverse Finion 47 161290 1 Sprng
20 158534 1 Shaft, Reverss 48 1572588 1 Retaining Ring
21 158562 2 Thrust Callar 45 719003 1 Plain Washer, 7/16"
22 723014 1 Egll Pin, 5/32% < 1" 50 17139% 1 Lower Shift Rod Assy.
23 723016A 2 Rell Fip, 1/8"7 = 374" 51 171391 1 Shift Fattern Guids
24 1561227 1 Reverse Shift Link 52 715121 2 Hex Capzcrew, 518" 18 x
25 722003 1 Cotter Pin, 3/16" x 1-1/4" 34" {Grade 5)
26 FE2001 1 Cotter Pin, 3/32"7 x 3/4" 83 720001 2 Look Washer, 5/16"
27 158556 2 Retaining Ring 54 718022 2 Retafner Nut
28 158578 1 Spring 1] 1727389 1 Belt Stop
29 158570 1 Cear & Bearing Assy. b& 719004 1 Plain Washer, 1/4"
30 158544 1 Bearing

1



PULLEY GROUFP

20



PULLEY GROUP

EEF. PART QTY.
HO, MO, REQ, DESCRIFTION
1 170724 1 Transmission Pulley
2 F12002 1 Plain Washer, 5/16"
3 F20001 1 Lock Washer, 516"
1 715073 | 1 Hex Capscrew, 5/16™-18
x 7/8" {Grade 5}
5 170768 1 Idler Arm Asgy,
4] 158545 1 Flain Washer, 3/8°
r F22001 1 Cotter Pin, 3/32" x 5p8™
& 154534 i Idler Pulley
9 719002 1 Plain Washer, 5/16"
10 705016 i Hex Capzcrew, 3/8'-16%
1-1/4"
11 F20002 1 Leck Washar, 378"
12 717003 i Hex Nut, Full, 3/8"-16
13 154534 1 Idler Pulley
14 108407 1 Special Serew
15 719002 1 Plain Washer, 5/15™
14 F17524 1 Hezx Mut, Jam Center Lock
_ 5/8"-16
17 106969 1 Idler Leaver Assy.
18 106525 1 Siud
13 720006 1 Lock Washer, 7716
0 717022 1 Hex Muat, Full, 7/16'-14
21 719001 1 Flain Washer, 3/8"
22 722009 1 Cotter Pin, 1/8" x 3/4"
23 170783 1 Bearing Housing Bracket Assy,
24 156072 2 Bearing
25 F27001 1 Grease Fitting
25 106925 13 Sprocket & Shaft Assy.
27 8051056 ( 4 Spacer Washer
24 03003 3 Carriage Belt, 5/8™-16x 1"
29 719002 2 Plain Washer, 5/16"
Z0 20002 2 Logk Washer, /8™
31 717005 | 2 Hex Nut, Full, 3/8"-16
32 03004 | 4 Carriage Bolt, 3/8"-16 x 5/4"
a5 F200072 4 Lock Washer, 378"
it 717003 4 Hex Wut, Full, 3/8"-16
35 170769 1 Chain w/Cannecting Link
36 173940 1 Fulley
37 153378 2 Speeial Washer
38 FI7524 1 Hex Mut, Jam Lack, 3/3'-16
ag 714002 1 Plain Washet, 3/8"

|



S3YIL ® T3 IHS "INIDNT

79



ENGINE, SHIELD & TIRES

REF. | PART QTY REF. | PART QTY. ]
NO. N REQ DESCRIPTION HOQ., NO. REQ, DESCRIPTION
1 lorass 1 Ealt Cover Support 30 718019 1 Spead Nut
L 715067 2 Screw, Taptte, 1/4%-20x 3/8" 31 714003 I Self Tapping Screw Ho. 10
3 170755 1 Lower Belt Cover xl/2"
4 715067 | 3 Berew, Tapite, 1/4™- 202 378" 52 171542 1 Enging (& H.F.)
5 705002 1 Hex Capscrew, 1/4"-20x 1727 33 705023 4 Hex Capscrew, 51618
& 719006 1 Plain Washer, 1/4" I-3/8"
7 720003 1 Lock Washer, 14" za 720001 4 Lack Washer, 5/16"
8 717005 "1 Hex Hut, Full, 1/47-20 35 17001 4 Hex Nut, Full, 5/16™18
9 1707356 1 Top Belt Cover 36 171063 1l Eelt Stop
14 718038 3 Rotainer Wut 37 161271 1 Cuide Red
11 714020 | 3 Self Tapping Scraw, 1/4"-20 38 706017 | 1 Hex Capscrew, 1/2'-20x 17
= 5787 9 F21506 1 Internal Lok Washer, 1/2
12 10651% 1 Heod Support Shake Proof
13 171298 | 1 Hood Assy. a0 173041 | 1 Engine Pulley
14 718030 2 Tinnerman Nut 4] 159129 1 Key
15 106576 1 L.H. Hood Spacer 42 713504 1 Set Screw, 5716718 x 3/8"
16 106577 1 R.H. Hood Spager 43 108300 1 U Belt
17 106525 1 Brare 44 Tt 1 " Belt
18 714003 1 Szlf Tapping Scraw, Mo, 10 a5 171441 1 Tube
x 172" 1., Type “A" a6 171684 | 1 Tube Clamp
19 106575 1 Hood Bolt 47 1065382 2 Falt Gasket
20 720001 1 Lock Washer, 516" 45 171493 2 Wheaet & Tire Assy.
21 7I7001 1 Hezr Mut, Full, 5/16"-18 49 118053 1 Pin
22 171204 1 Hood Brace 50 516l1045] 1 Spring Clip
23 715037 2 Thumb Screw 51 113252 2 Special Washer
24 106385 1 Bir Cooling Cover 52 161260 2 Retaining Ring
2b 1065602 1 Cover Sgal 83 161259 1 Plate
25 718031 2 Special Spead Nut 54 161174 1 Spring
27 714003 2 Self Tapping Serew, No. 10 55 161166 1 Shoulder Bott
= 142" 54 161167 2 Stud
28 719007 2 Flain Washer, 3/16" &7 719002 2 Plain Washer, 5/1&"
29 106586 1 Cover Pracket 58 717510 2 Hex Hut, Full Lock, 3/8'"-16].
[t 154578 1 Bockmut
60 173012 l Seal Cowver

23




24

REF.| PART QTY. REF.| PART QTY.
NQ. HO. REQ, DESCRIFTION NO. HO. REQ. BESCRIPTION
1 106762 1 Spaut Assy. 16 715067 1 Special Screw, 1/4™-20% 3/8"
2 161280 1 Liner 17 171382 1 Clamp
3 106893 2 Hold Down Plate 18 717001 1 Hex Nut, Full, 5/16"-18
4 702015 | 2 Carriage Belt, 5/16™-18x 34" 19 171388 | 1 Eearing
5 Fana1 2 Lock Washer, 9/16" 20 705002 2 Hex Capscrew, 1/4"-20x 5/8"
3] 717001 2 Carmiage Bolt, 5/167-18x3/4" 21 720003 2 Lock Washer, 1/4"
-7 703005 2 Hex Nut, Full, 5/16™18 22 717005 | 2 Hex Nut, Full, 1/4"-20
3 106760 1 Spout Extension 23 171383 1 Spout Control Tube Assy.
a 715001 2 Plain Washer, 3/8" 24 F22009 2 Cotter Pin, 118" x 374"
10 T21601 2 Shake Proof Lock Washer, 378" 25 152050 1 Rod Guide
11 106229 ! Wing Mur 26 121175 3 uide Liner
12 171379 1 Cup Washer 27 705019 1 Hex Capscrew, 5/16™-18 x
13 |-719006 | 1 Plain Washer, 1/4" 114" :
14 720001 1 Lock Washer, 5/16™ 28 717511 1 Hew Hut, Full Lock, 571618
ib 171362 1 Cable Asgy.










